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Applicant ：SHENZHEN GREAT SPORT PRODUCT CO., LTD 

Address ：Room 203 Well View Fashion Building No:61# Baoli Road,Buji Town, 

Longgang Shenzhen Guangdong China 

 

The following sample(s) was /were submitted and identified on behalf of the clients as: 

Sample Name ：SODASTREAM ADAPTER WITH HP AIR HOSE 

Trade Name ：Spunky 

Sample Model ：2.5m, 1m, 1.5m,1.8m, 2m, 2.5m 

Sample Received Date  ：Sep.25, 2018 

Testing Period ：Sep.25, 2018 To Sep.28, 2018 

  

Test Requested ：Selected test (s) in the selected parts as requested by client. 

  

Test Method ：Please refer to next page(s). 

  

Test Result ：Please refer to next page(s). 

 

Signed for and on behalf of  

  

Tony Qian/ Approved Signatory  



                   Test Report 
 

Report No : BST180911908501CR Date: Sep.28, 2018 Page 2 of 5 

 

This report shall not be altered,increased or deleted.The results shown in this test report refer only to the sample(s) tested. Without written approval of BST, this test 

report shall not be copied except in full and published as advertisement. BST Physical & Chemical Lab. 

 

A1201-1204 Xinsanqi Of Dongbao Road, Dongcheng District, 

Dongguan, Guangdong, China E-mail:christina@bst-lab.com 

 

Tel:400-882-9628 

Http://www.bst-lab.com 

 

Dongguan BST Testing Co., Ltd. Fax:86-769-23020106   

Complaints hotline:86-755-26747756 

 

BTDG-BG-H002 

Sample Description: 

 

No. Description Name 

1 Rubber Blue Rubber 

2 Rubber Black Rubber 

3 Polyester White Polyester Thread 

4 Plastic Black Plastic Tube 

 

Test method and Test equipment: 

 

Test Item Test Method Test Equipment 

Bisphenol A (BPA) 
EPA3580A:1992 & 

EPA8270C:1996 
GC-MS 
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Test Result: 

No. Unit MDL Result 

1 mg/kg 0.2 N.D. 

2 mg/kg 0.2 N.D. 

3 mg/kg 0.2 N.D. 

4 mg/kg 0.2 N.D. 

 

 

 

 

 

 

 

 

 

 

 

 

 

Note： 1. mg/kg= ppm 

 2. N.D.= Not Detected(<MDL) 

 3. MDL = Method Detection Limit 
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Sample Photo: 
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*** End of Report *** 


